FO1 LOCKKIT
FO18{ 2 & R/ILOCK ASSY
T
5
NO. CODE EN DESCRIPTION Qry REMARKS
F01-01 6GUV-011000-6002 LOCK KIT 1
FO01-02 30102-050012810 SCREW M5x12 2
FO1-03 30006-060016810 BOLT Méx16 2
FO1-04 6KJ0-010001 BOLT 2
FO1-05 6KMV-010010-C000 CABLE, SEAT 1
FO1-06 30102-050008900 INNER HEX SCREW M5x8 2
FO01-07 30102-050025900 INNER HEX SCREW M5x25 3
FO1-08 6KMV-011020-B001 KEY 2




FO2

MUFFLER COMP

FO2 47 2 8 B/MUFFLER COMP

F02-01
F02-02
F02-03
F02-04
F02-05
F02-06
F02-07
F02-08

8010-020001
6KM0-020010
6KMV-021000-C001
30006-080035810
A000-020005
A000-020004
6KMV-021001-C000
A000-040702

NUT M8, MUFFLER JOINT
SEAL WASHER, EXHAUST PORT
MUFFLER ASSY

BOLT M8x35

BUSHING

DAMPER, MUFFLER

GUARD, MUFFLER

INNER HEX SCREW M6x12

N P N BN R RN




FO3 FRAME

1 5 i /FRAME ASSY

NO. CODE EN DESCRIPTION QTy REMARKS

F03-01 6KMV-031000-C001-01-0BYO0 =~ FRAME 1
F03-02 30902-0400820 BLIND RIVET 2



FO3-03
FO3-04
F03-05
F03-06
F03-07
FO3-08
F03-09
FO3-10
FO3-11
F03-12
F03-13
FO3-14
FO03-15
FO3-16
FO3-17
FO3-18
FO3-19
FO3-20
FO3-21
F03-22
F03-23
FO3-24
F03-25
F03-26
FO03-27
FO3-28
F03-29
FO3-30
FO3-31
FO3-32
FO3-33

6FIA-190012
6GU#-021005-6000
6GU#-140097-6000
6KMV-030030-2000
6KMV-030003-2000
6KMV-030010-2000
30006-102080810
30006-102140810
6KMV-030002-2001
6KMV-030001-2001
30204-102810
30006-102180810
8080-040064
30204-080810
30006-080090810
30208-102010

6KMV-030200-BO00-0BP00

A000-030004
6KMV-030060-C000
A000-030006
30102-080020870
A000-040302
30006-060012810

6KMV-030300-C000-0BYOO

6KMV-030005-C000
5020-031001
6KMV-030050-C001
6KMV-030020-C000
6WWV-046702-5000
6KMV-000202-C000
6KMO0-030030-0B200

GUARD RUBBER SLEEVE

FRONT DECO CLASP, FRAME
T-TYPE BUSHING ASSY

FRONT DAMPING RUBBER, ENGINE
FRONT CONNECTING BRACKET, ENGINE
BOLT M10x1.25x80

BOLT M10x1.25x140

RH BRACKET, ENGINE

LH BRACKET, ENGINE

NUT M10x1.25

BOLT M10x1.25x180

DAMPER, FRONT FENDER

NUT M8

BOLT M8x90

NUT M10x1.25

SIDE BRACKET ASSY

SPRING COLLAR, SIDE STAND
SPRING KIT, SIDE STAND

BOLT, SIDE STAND

SCREW M8x20

RUBBER DAMPER

BOLT M6x12

BRACKET, REAR FENDER

WIRE CLIP, FRAME

RUBBER SLEEVE, FRONT LICENSE BRACKET
BRACKET, REGULATOR

REAR BRACKET, FUEL TANK

INNER HEX SCREW M6x12
T-BUSHING KIT

BRACKET, CANISTER

R R R R R R R R R WR R R R R R R DR R R B R R PR NNNDNNBR



PLASTICS I

F04-1

R T /PLASTICS 1




FO4-1-01
FO4-1-02
FO4-1-03
FO4-1-04
FO4-1-05
FO4-1-06
FO4-1-07
FO4-1-08
FO4-1-09
FO4-1-10
FO4-1-11
FO4-1-12
FO4-1-13
FO4-1-14
FO4-1-15
FO4-1-15
FO4-1-15
FO4-1-16
FO4-1-17
FO4-1-18

6KMV-040201-C000-0BMO0O
6KMV-040202-C000-0BUOO
30110-420130070
8010-000002
30110-421130010
6KMV-040203-C000
6WWV-047002-5000
6GU#-000202-6000
5020-031001
6WWV-046702-5000
6WWV-046502-5000
6KMV-050702-C000
6KMV-050703-C000
6KM#-040081-8000-M1
6GUV-040005-6001-0VEOO
6GUV-040005-6001-0VP0OO
6GUV-040005-6001-0BM00
6GUV-190004-6000
30110-420130070
6GU#-040057-6000

UPPER DECO PLATE, HEADLIGHT

FRONT GUARD, HEADLIGHT

SELF-TAPPING SCREW ST4.2x13-C-H

CLAMP ST4.2

SELF-TAPPING SCREW ST4.2x13

FRONT GUARD, HEADLIGHT

INNER HEX SCREW M6x25

T SHAPE BUSHING KIT

RUBBER SLEEVE, FRONT LICENSE BRACKET
INNER HEX SCREW M6x12

STEPPED SCREW M5

LH DECO GUARD, FRONT SHOCK ABSORBER
RH DECO GUARD, FRONT SHOCK ABSORBER
NUT CLIP M5

FRONT FENDER

FRONT FENDER

FRONT FENDER

DECAL, FENDER

SELF-TAPPING SCREW ST4.2x13-C-H
COVER, FRONT FENDER

R N P R P RPN R P O N DNDN R NN O R



F04-2 PLASTICS I

¥R4E 1T /PLASTICS I




F04-2-01
F04-2-02
F04-2-03
F04-2-04
F04-2-05
F04-2-05
F04-2-06
F04-2-07
F04-2-07
F04-2-08
F04-2-09
F04-2-09
F04-2-10
F04-2-11
F04-2-12
F04-2-13
F04-2-13
F04-2-14
F04-2-15
F04-2-15
F04-2-16
F04-2-17
F04-2-18
F04-2-19

6KMV-040410-C000
6WWV-046502-5000
6KMV-040401-C000
30110-421130010
6KMV-040402-C000-0VEOO
6KMV-040402-C000-0BMO0O
30110-480130010
6KMV-040405-C000-0VEOO
6KMV-040405-C000-0BMO0O
6KMV-040407-C000
6KMV-040403-C000-0VROO
6KMV-040403-C000-0G700
6KM#-040081-8000-M1
6KM#-040302-8000
8010-000002
6KMV-040404-C000-0VROO
6KMV-040404-C000-0G700
6KMV-040408-C000
6KMV-040406-C000-0VEOO
6KMV-040406-C000-0BMO0O
6WWV-046702-5000
A000-040302
6KMV-040409-C000
8080-041130

DECO RING, POWER LOCK
STEPPED SCREW M5

GUARD, FUEL TANK FILLER
SELF-TAPPING SCREW ST4.2x13
UPPER PANEL, FUEL TANK
UPPER PANEL, FUEL TANK
SELF-TAPPING SCREW ST4.8x13
RH OUTER PANEL, FUEL TANK
RH OUTER PANEL, FUEL TANK
RH VENTILATION PLATE, FUEL TANK
RH INNER PANEL, FUEL TANK
RH INNER PANEL, FUEL TANK
NUT CLIP M5

DAMPING RUBBER SLEEVE
CLAMP ST4.2

LH INNER PANEL, FUEL TANK
LH INNER PANEL, FUEL TANK
LH VENTILATION PLATE, FUEL TANK
LH OUTER PANEL, FUEL TANK
LH OUTER PANEL, FUEL TANK
INNER HEX SCREW M6x12
RUBBER DAMPER

LOWER PANEL, FUEL TANK
PLASTIC SCREW

N B NN R P R R PR B DO R R PR R R N R -



F04-3

PLASTICS I

¥R ETTT/PLASTICS I




F04-3-01
F04-3-02
F04-3-03
F04-3-04
FO4-3-05
FO4-3-06
F04-3-07
FO4-3-08
FO4-3-09
F04-3-10
F04-3-11
F04-3-12
F04-3-13
FO4-3-14
F04-3-15
FO4-3-16
F04-3-17
F04-3-17
FO4-3-18
F04-3-19
F04-3-20
F04-3-20

6KMV-040503-C000-0VROO
6KMV-040501-C000
5020-031001
6KMV-040505-C000
6KMV-040507-C000
30110-421130010
8030-040800-00001
6KM#-040302-8000
6090-040303
6WWV-046702-5000
6KMV-040508-C000
6KMV-040506-C000
6KMV-040502-C000
6KMV-040504-C000-0VROO
6KMV-041101-C000
6WWV-046602-5000
6KMV-040608-C000
6KMV-040606-C000-0BMO0
6KMV-040602-C000-0BUOO
6KMV-040601-C000-0BUOO
6KMV-040607-C000
6KMV-040605-C000-0BMO0

RH OUTER PANEL, RESERVOIR TANK
RH INNER PANEL, RESERVOIR TANK

RUBBER SLEEVE, FRONT LICENSE BRACKET

RH DECO NET, RESERVOIR TANK
VISOR, RESERVOIR TANK RH DECO NET
SELF-TAPPING SCREW ST4.2x13

NUT CLIP M6

DAMPING RUBBER SLEEVE

BUSHING

INNER HEX SCREW M6x12

VISOR, RESERVOIR TANK LH DECO NET
LH DECO NET, RESERVOIR TANK

LH INNER PANEL, RESERVOIR TANK

LH OUTER PANEL, RESERVOIR TANK
DECO COVER, CANISTER

INNER HEX STEPPED SCREW M6x14
PRESS PLATE, LH DECO PLATE

PRESS PLATE, LH DECO PLATE

LH DECO PLATE

RH DECO PLATE

PRESS PLATE, RH DECO PLATE

PRESS PLATE, LH DECO PLATE

R RN R R

[EEN
[¢]

R R R R R R N R R PR R R NNNN



F04-4 PLASTICS IV

BRMEIV/PLASTICS IV




F04-4-01
F04-4-02
F04-4-03
F04-4-04
F04-4-05
F04-4-06
F04-4-07
F04-4-08
F04-4-09
F04-4-10
F04-4-11
F04-4-12
F04-4-13
F04-4-14
F04-4-15
F04-4-16
F04-4-17
F04-4-18
F04-4-19
F04-4-20
F04-4-21
F04-4-22
F04-4-23
FO4-4-24

6KMV-041105-C001
6KMV-041104-C000
6KMV-040704-C000-0VROO
30110-480130010
6KMV-040702-C000
6WWV-047002-5000
6KMV-000202-C000
5020-031001
A000-040302
8080-040064
8010-000002
6WWV-046702-5000
6KM#-040302-8000
6KMV-040706-C000
30110-421130010
6KMV-040705-C000
30110-420130070
6KMV-040701-C000
6KMV-040703-C000-0VROO
6KMV-040603-C000
30110-480160070
9060-040310
6WWV-046502-5000
6KMV-040604-C000

LOWER DECON GUARD, SEAT
GUARD, FUSE BOX

LH DECO GUARD, TAIL LIGHT
SELF-TAPPING SCREW ST4.8x13
LH PANEL, TAIL LIGHT

INNER HEX SCREW M6x25
T-BUSHING KIT

RUBBER SLEEVE, FRONT LICENSE BRACKET

RUBBER DAMPER

DAMPER, FRONT FENDER
CLAMP ST4.2

INNER HEX SCREW M6x12
DAMPING RUBBER SLEEVE
LOCK SEAT, SEAT LOCK
SELF-TAPPING SCREW ST4.2x13
REAR SKID PLATE
SELF-TAPPING SCREW ST4.2x13-C-H
RH PANEL, TAIL LIGHT

RH DECO GUARD, TAIL LIGHT
RH PANEL

SELF-TAPPING SCREW

PLASTIC CLIPS

STEPPED SCREW M5

LH PANEL

N O D D DB R O R R R

=
o

R NN OO P PR, OO R, NP NN



F04-5

PLASTICSV

¥ 1 VI/PLASTICS VI




NO. CODE EN DESCRIPTION QTy REMARKS
F04-5-01 6KMV-041103-C000 DECO PLATE, REAR FENDER BRACKET 1
F04-5-02 6KMV-040804-C000 LINER PLATE, REAR LICENSE LIGHT 1
FO4-5-03 6WWV-047002-5000 INNER HEX SCREW M6x25 4
FO4-5-04 6GU#-000202-6000 T SHAPE BUSHING KIT 4
FO4-5-05 5020-031001 RUBBER SLEEVE, FRONT LICENSE BRACKET 4
FO4-5-06 6KMV-040803-C000 BRACKET, REAR LICENSE LIGHT 1
FO4-5-07 8030-040800-00001 NUT CLIP M6 4
FO4-5-08 30110-420095010 SELF-TAPPING SCREW ST4.2x9.5 2
FO4-5-09 6WWV-046602-5000 INNER HEX STEPPED SCREW M6x14 3
FO4-5-10 6KMV-040805-C000 SUPPORTER, REAR LICENSE LIGHT 1



FOS FRONT SUSPENSION

Hi B KU,/FRONT SUSPENSION ASSY




F05-01 30102-080025870 INNER HEX SCREW M8x25

F05-02 6GU#-050001-6000 PRESS COVER, HANDLEBAR

F05-03 6KMV-100050-C001 RH SUPPORTER, HANDLEBAR

F05-04 6KMV-100040-C001 LH SUPPORTER, HANDLEBAR

F05-05 30102-060016870 SCREW M6x16

F05-06 6KJ0-050005 WASHER

F05-07 6KJ0-050004 DAMPER RUBBER, UPPER TRIPLE CLAMP
F05-08 6KJ0-050006-00001 LINER, UPPER TRIPLE CLAMP

F05-09 30204-102810 NUT M10x1.25

F05-10 6NTA-050003 LOCK SCREW, UPPER TRIPLE CLAMP
FO5-11 A000-050004 WASHER

F05-12 6KMV-050001-C000 UPPER TRIPLE CLAMP

F05-13 30102-080030810 SCREW M8x30

F05-14 6KMV-050110-C000 UPPER BRACKET, HEADLIGHT

FO5-15 6WWV-046702-5000 INNER HEX SCREW M6x12

FO5-16 A000-050007 LOCK NUT 2

F05-17 A000-050008 WASHER

FO5-18 A000-050006 LOCK NUT 1

F05-19 A000-050009 DUST CAP, UPPER RETAINER

F05-20 A000-050100-10000 STEERING BEARING ASSY

F05-21 A000-050400 ANTI-DUST CAP, LOWER RETAINING RING
F05-22 6KJ0-050300-0BP00 FORNT FORK AND LOWER TRIPLE CLAMP ASSY
F05-23 6KMV-050100-C000-M1 FRONT LH SHOCK ABSORBER

F05-24 6KMV-050200-C000-M1 FRONT RH SHOCK ABSORBER

F05-25 6KJV-160920-8001-M1 FRONT SIDE REFLECTOR

F05-26 6KMV-050020-C000-0BYO0 ~ BRACKET, FRONT FENDER

F05-27 A000-050011 RUBBER PLUG 2

F05-28 5020-031001 RUBBER SLEEVE, FRONT LICENSE BRACKET
F05-29 6KMV-050310-C000 LOWER BRACKET, HEADLIGHT

F05-30 30102-080040870 SCREW M8x40

N B N R B N R R PR R N R R R R MR OR R R NNDDAMAENR R RPN



FO6 REAR SUSPENSION

Ji B K B/REAR SUSPENSION ASSY |




FO6-01
FO6-02
F06-03
FO6-04
F06-05
F06-06
FO6-07
F06-08
F06-09
FO6-10
FO6-11
FO6-12
FO6-13
FO6-14
FO6-15
FO6-16
FO6-17
FO6-18
FO6-19
FO6-20
FO6-21
FO6-22

6KMV-060001-C000
6KMV-060010-C000-0BYOO
6100-060008
6090-060005
6KMV-060300-C001-0BY0O
6KMV-060003-C000
6KM0-060201
8030-040020-1000
6KMV-060004-C000
30204-143810
6KMV-060100-C001-M1
30204-102810
30006-102050810
30006-102045810
6KM0-060410-0B200
30006-060012810
6KM#-100002-8000
30200-080810
30004-080060810
6KMV-060002-C000-0BY0O
6WWV-046602-5000
6KMV-040801-C000

REAR FORK SHAFT

DUST CAP, REAR SWING ARM
OUTER BUSH, REAR SWING ARM
ANTI-DUST RING

REAR FORK

LH INNER BUSHING, REAR FORK
CHAIN GUIDE

SCREW M6x17.5

RH INNER BUSHING, REAR FORK
NUT M14x1.5

REAR SHOCK ABSORBER

NUT M10x1.25

BOLT M10x1.25x50

BOLT M10x1.25x45

BRACKET, FENDER

BOLT M6x12

RUBBER PLUG, CLUTCH LEVER
NUT M8

BOLT M8x60

ADJUSTING BLOCK

INNER HEX STEPPED SCREW M6x14
SPROCKET GUARD

P B NN N NNR R R R B R R R R R R NNN R



FO7

FRONT WHEEL

R ¥/ FRONT WHEEL

NO. CODE EN DESCRIPTION Qry REMARKS
F07-01 6KJ0-070002 COLLAR, FRONT WHEEL AXLE 5
F07-02 6KMV-070100-B000-10  FRONT RIM ASSY 1
F07-03 6K10-070024 OIL SEAL 2
F07-04 30400-01281 BEARING 2
GB/T2983_DOT 17F M1F 002_E-mark_E4-75R-
F07-05 30705-1747 001/3834_§c_F000501 - - 1
F07-06 6KM1#-070103-6001 MIDDLE SPACER, FRONT RIM 1
F07-07 5190-070030-1000 VALVE, INFLATION 1
F07-08 6KJ0-070001-10000 AXLE, FRONT WHEEL 1




FO8-B

MAB BRAKE ASSY(RUILI MAB)

¥k {2 £ | HYDRAULIC BRAKE ASSY




FO8-B-01
FO8-B-02
FO8-B-03
FO8-B-04
FO8-B-05
FO8-B-06
FO8-B-07
FO8-B-08
FO8-B-09
FO8-B-10
FO8-B-11
FO8-B-12
FO8-B-13
FO8-B-14
FO8-B-15
FO8-B-16
FO8-B-17
FO8-B-18
FO8-B-19
FO8-B-20
FO8-B-21
FO8-B-22
FO8-B-23
FO8-B-24
FO8-B-25
FO8-B-26
FO8-B-27
FO8-B-28
FO8-B-29
FO8-B-30
F08-B-31

6KMV-082000-C001-M1
6KMV-091100-C000-M1
6KMV-080004-8500-M1
6KJ0-080005
6NTG-080009
6KJ0-080002-10000
30006-060016810
6KMV-091100-C000-20
A000-080213-2000
6KMV-081400-C000-M1
A000-080006-10000
A000-080007-10000
6KMV-082001-C000
6KMV-080005-C000
30303-060112
30102-060022810
30006-060025810
5020-031002
5020-031001
30006-060012810
6KMV-030070-2000
6KMV-081500-C000-M2
30102-102060810
6KM#-080103-8101
6KM#-081000-8100-20
6KM#-081200-8100
6KJ0-080004
6KJ0-080001-20000
6KM#-0812A0-8100
6KM#-081020-6001
6KM#-081010-6001

MAB HYDRAULIC BRAKE ASSY
REAR BRAKE CALIPER

SPEED SENSOR

BOLT,FRONT BRAKE DISC
REAR GEAR RING

REAR BRAKE DISC

BOLT M6x16

MOUNTING PLATE

CLIP

REAR BRAKE MASTER CYLIDNER
WASHER 1

WASHER 2

REAR BRAKE PEDAL

RETURN SPRING

WASHER

SCREW M6x22

BOLT M6x25

RUBBER SLEEVE LINER, FRONT LICENSE BRACKET
RUBBER SLEEVE, FRONT LICENSE BRACKET

BOLT M6x12

BRACKET, ABS

MAB EXECUTION UNIT

SCREW M10x1.25x60

BOLT, FUEL PIPE

REATAINER

FRONT BRAKE CALIPER ASSY
INDUCTION PLATE, COUNTER
FRONT BRAKE DISC

FRONT BRAKE PAD ASSY

FLUID OUTLET PIPE, FRONT CALIPER
FLUID INLET PIPE, FRONT CALIPER

N N P R NN NNNRPRR R R RBRNRWRR ONR R

=
(e}

[ T S =SS S S



NO. CODE EN DESCRIPTION QTY REMARKS
FO8-B-32 6KM#-0911A0-8100 REAR BRAKE PAD ASSY 1
FO8-B-33 6KMV-081100-B000-M1 HAND BRAKE MASTER CYLINDER 1
FO8-B-34 6KM#-080002-8000 RUBBER OIL HOSE CLIP 3
FO8-B-35 6KM#-081040-6002 OIL OUTLET HOSE, REAR BRAKE CALIPER 1
FO8-B-36 6KM0-091201-20000 CAP, FLUID RESERVOIR 1
FO8-B-37 6KM#-081030-6001 FLUID OUTLET PIPE, REAR CALIPER 1
FO8-B-38 6KMV-081700-C000-M1 HYDRAULIC SENSOR SWITCH 1
FO8-B-39 6KMO0-091220-30000 BRAKE FLUID RESERVOIR HOSE 1
FO8-B-40 6KM0-091203-20000 SEALING GASKET, FLUID RESERVOIR 1
FO8-B-41 6KMO0-091202-20000 SEALING LINER, FLUID RESERVOIR 1
FO8-B-42 A000-080229-2000 SCREW, FLUID RESERVOIR CAP 2
FO8-B-43 6KMV-081100-B000-20 BRAKE LEVER 1



F08-C-1

FRONT BRAKE SYSTEM

Fii %1378 i/ FRONT BRAKE SYSTEM




F08-C-1-01
F08-C-1-02
FO8-C-1-03
FO8-C-1-04
FO8-C-1-05
FO8-C-1-06
FO8-C-1-07
FO8-C-1-08
FO8-C-1-09
FO8-C-1-10
FO8-C-1-11
FO8-C-1-12
FO8-C-1-13
FO8-C-1-14
FO8-C-1-15
FO8-C-1-16
FO8-C-1-17

6KJ0-080005
6KJ0-080001-20000
6KM#-0812A0-8100
6KMV-081000-C300-M1
6KM#-081200-8100
6KM#-081000-8100-20
30102-102060810
6KM#-080103-8101
6KMV-081010-C100-M1
30204-060870
30116-040010440
6KM0-081102-20000
6KM#-081100-8100-25
6KM#-081100-8100-24
6KM0-081116-20000
6KMV-081100-B000-20
6KMV-081100-B000-M1

FRONT BRAKE DISC

FRONT BRAKE PAD ASSY
FRONT HYDRAULIC BRAKE ASSY
FRONT BRAKE CALIPER ASSY
REATAINER

SCREW M10x1.25x60

BOLT, FUEL PIPE

HAND BRAKE FLUID HOSE

NUT M6

SCREW KIT

BRAKE SWITCH

SCREW M6x22

COVER

BOLT, HAND LEVER

BRAKE LEVER

HAND BRAKE MASTER CYLINDER

P R R R N R R R R NNDMR R R B O»



F08-C-2 REAR BRAKE SYSTEM

J5 %17 8 i/ REAR BRAKE SYSTEM

25—




F08-C-2-01
F08-C-2-02
F08-C-2-03
FO8-C-2-04
F08-C-2-05
F08-C-2-06
FO8-C-2-07
FO8-C-2-08
F08-C-2-09
FO8-C-2-10
FO8-C-2-11
FO8-C-2-12
FO8-C-2-13
FO8-C-2-14
FO8-C-2-15
FO8-C-2-16
FO8-C-2-17
FO8-C-2-19
FO8-C-2-20
FO8-C-2-21
FO8-C-2-22
FO8-C-2-23
FO8-C-2-24
FO8-C-2-25

6KMV-082001-C000
A000-080006-10000
30303-060112
30006-060016810
6KMV-081400-C000-M1
30102-060022810
A000-080213-2000
6KM#-081040-8000
6KM#-080103-8101
6KM#-081000-8100-20
6KMV-091100-C000-M1
6KJ0-080002-10000
6KJ0-080005
6KM0-091105-30000
6KM#-0911A0-8100
A000-080007-10000
6KMV-091000-C300-M1
6KM0-091202-20000
6KM0-091203-20000
6KM0-091201-20000
6KM0-091220-30000
6KMV-081700-C000-M1
6KMV-080005-C000
A000-080229-2000

REAR BRAKE PEDAL

WASHER 1

WASHER

BOLT M6x16

REAR BRAKE MASTER CYLIDNER
SCREW M6x22

CLIP

REAR BRAKE FLUID HOSE
BOLT, FUEL PIPE

REATAINER

REAR BRAKE CALIPER

REAR BRAKE DISC
BOLT,FRONT BRAKE DISC
BRACKET

REAR BRAKE PAD ASSY
WASHER 2

REAR HYDRAULIC BRAKE ASSY

SEALING LINER, FLUID RESERVOIR
SEALING GASKET, FLUID RESERVOIR

CAP, FLUID RESERVOIR

BRAKE FLUID RESERVOIR HOSE
HYDRAULIC SENSOR SWITCH
RETURN SPRING

SCREW, FLUID RESERVOIR CAP

N B R R R R R R R R R DR R DR R NNRNR R R



F10

STEERING SYSTEM

¥ R4/STEERING SYSTEM




NO. CODE EN DESCRIPTION QTty REMARKS
F10-01 6KMV-100301-B000 BALANCING WEIGHT 2
F10-02 A000-100010-20000 RH HAND GRIP ASSY 1
F10-03 6KMV-167000-C200 HANDLEBAR SWITCH ASSY, RH 1
F10-04 6KMV-100500-C001 ADJUSTING THROTTLE CABLE 1
F10-05 6KMV-100400-C001 THROTTLE CABLE 1
F10-06 A000-050015 WIRE CLIP, FRONT BRAKE FLUID HOSE 1
F10-07 6KMV-100101-C001 HANDLEBAR PIPE 1
F10-07 6KMV-100102-C001 HANDLEBAR PIPE 1
F10-08 6KMV-100600-C000 CLUTCH CABLE 1
F10-09 30105-040012470 SCREW 4.8 1
F10-10 6KMV-166000-C000 HANDLEBAR SWITCH ASSY, LH 1
F10-11 6FI3-100301 CLUTCH LEVER 1
F10-12 6FI3-100300-10000 CLUTCH LEVER ASSY 1
F10-13 A000-100001-10000 LH HAND GRIP 1
F10-14 30102-060045870 SCREW 2
F10-15 6KMV-100302-B000 BALANCER 2



F11 REAR WHEEL

JEi 2 B/REAR WHEEL ASSY

A
F11-01 30204-143810 NUT M14x1.5 1
F11-02 6KJ0-110001-10000 RH SHAFT SLEEVE, REAR WHEEL 1
F11-03 6KMV-110100-C001-0BM0O0 ~ REAR RIM ASSY 1
F11-04 30500-027800N OIL SEAL 1
F11-05 30400-01583 BEARING 1
F11-06 6KM#-110103-6001 MIDDLE SPACER, REAR RIM 1
F11-07 6KJ0-110005-20000 REAR WHEEL SHAFT 1
F11-08 30400-01580 BEARING 1
F11-09 5190-070030-1000 VALVE, INFLATION 1
F11-10 30705-1756 TIRE 1
F11-11 6KMO0-110004 RUBBER DAMPER, SPROCKET SOCKET 5
F11-12 6KJ0-110003 BOLT 5
F11-13 6KM0-110003-10000 BUSHING, SPROCKET SOCKET 1
F11-14 6KM0-110200-10000 SPROCKET SOCKET 1



NO.

CODE

EN DESCRIPTION

QTy

REMARKS

F11-15
F11-16
F11-17
F11-18

6KMO0-110002-10000
3120910
6KMV-110006-C000
30204-080810

SHAFT SLEEVE, REAR WHEEL
CHAIN

REAR SPROCKET

NUT M8

(€, I =N



F12

FUEL TANK

Y £5/FUEL TANK




F12-01
F12-02
F12-03
F12-04
F12-05
F12-06
F12-07
F12-08
F12-09
F12-10
F12-11
F12-12
F12-13
F12-14
F12-15
F12-16
F12-17
F12-18
F12-19
F12-20
F12-21
F12-22
F12-23
F12-24

30006-060025810
6KM0-120010
5020-031001
6KMV-121000-C000
30006-060035810
30301-060412
6NQ#-120004-6000
6NQ#-120002-6000
6NQ#-120003-6000
30202-060110
6KMV-170200-C000-M1
30601-111010
6KMV-120001-C000
6KJ0-120330-10000
6KJ0-150903
6KJ0-150902
6KJ0-150901
30006-050020810
6KJV-150900-8001
6070-120400
6KM0-120210
6090-120220
805A-120004
6KM0-120220

BOLT M6x25
T-TYPE BUSHING ASSY

RUBBER SLEEVE, FRONT LICENSE BRACKET

FUEL TANK ASSY

BOLT M6x35

WASHER

CUSHION RUBBER WAHSER
MOUNTING BUSHING
RUBBER DAMPER BLOCK
NUT M6

FUEL LEVEL SENSOR

CLAMP A1l

BREATHER HOSE, FUEL TANK
QUICK JOINT

BUSHING

SEAL WASHER, TOP COVER
LOCK PAD, TOP COVER

BOLT M5x20

FUEL PUMP ASSY

CLAMP

HIGH-PRESSURE FUEL HOSE, |
FUEL FILTER ASSY, EFI

FUEL FILTER, EFI
HIGH-PRESSURE FUEL HOSE, I

P R R R D R R R, 0N R R R P RPN DNNNPRPRNMNDNNDN



F13

SEAT

F13EE 5 R/SEAT ASSY

NO. CODE EN DESCRIPTION QTy REMARKS
F13-01 6KMV-130100-C001 SEAT 1
F13-02 6KMV-041102-C000-0DD00 ~ REAR DECO STRAP, SEAT 1
F13-03 30110-420095010 SELF-TAPPING SCREW ST4.2x9.5 4
F13-04 6KM0-130205 RUBBER 4




F14

FOOTREST

& /FOOTREST




F14-01
F14-02
F14-03
F14-04
F14-05
F14-06
F14-07
F14-08
F14-09
F14-10
F14-11
F14-12
F14-13
F14-14
F14-15
F14-16
F14-17
F14-18
F14-19
F14-20
F14-21
F14-22
F14-23
F14-24
F14-25
F14-26
F14-27

6GU#-140202-6000
6GUV-140220-6003-0BP00
30105-050014470
6GU#-140205-6000
30903-0322210
30300-100112
A000-140103-20000
6WWV-140141-5000
6KMV-140600-C000
6GU#-140201-6000
A000-140142
A000-140106
A000-140104
30802-00603
5190-037813
5190-037814
6GU#-140041-6000-0BP00
6GU#-140080-6000
6GU#-1400A0-6000-0BP0O0
6KMV-140700-C000
6GU#-1400B0-6000-0BP0O0
6GU#-140051-6000-0BP00
6GU#-140206-6000
6GUV-140230-6003-0BP00
0010-021017-0010
6KMV-141000-C001
6GU#-140097-6000

LIMIT BOLT

FRONT FOOTREST SEAT, LH
SCREW

LH FRONT FOOTREST RUBBER
COTTER PIN

WASHER

SPRING

PIN SHAFT

BRACKET, LH FOOTREST

BOLT M8x25

PIN SHAFT Dia 8

LOCATING GASKET Il

LOCATING GASKET |

CIRCLIP 6

SPRING

STEEL BALL

LH REAR FOOTREST BOARD
RUBBER, REAR FOOTREST BOARD
RUBBER, LH REAR FOOTREST BOARD
BRACKET, RH FOOTREST
RUBBER, RH REAR FOOTREST BOARD
RH REAR FOOTREST BOARD

RH FRONT FOOTREST RUBBER
FRONT FOOTREST SEAT, RH

BOLT M6x25

GEARSHIFT ASSY

FRONT DECO CLASP, FRAME

N B R R R R R R R N R NNNDNDNNMDNPDE R NDNMNDNNMDN R 00O RN



ELECTRIC SYSTEM

F15

2% R4/ELECTRIC SYSTEM




F15-01
F15-02
F15-03
F15-04
F15-05
F15-06
F15-07
F15-08
F15-09
F15-10
F15-11
F15-12
F15-13
F15-14
F15-15
F15-16
F15-17
F15-18
F15-19
F15-20
F15-21
F15-22
F15-23
F15-24
F15-25
F15-26
F15-27
F15-28
F15-29
F15-30
F15-31

6KMV-150100-C001-10
806A-151302
806A-151305
6KMO0-150340
6100-150500
6KMV-151200-8501
8010-090005
7030-150005
6KMV-001000-C001
KNLO-150600
30006-080016870
6GUV-151800-7501-M1
6KMV-150901-B001
0HUO0-176000
A000-030005
8010-150003
30006-060012810
6KJC-177000-8000
6KMV-150020-C000
9010-120008
6KJ0-150500
9010-150002
5BY4-150330
31020902
0180-014010
30202-060110
8080-000002
30110-481130010
1080-150700
6GU#-150400-6001
6KMV-030070-2000

MAIN CABLE

FUSE 10A

FUSE 15A

FLASHER

RUBBER SLEEVE, FLASHER
SIDE STAND SWITCH
BOLT M6x16

TIE BAND

ECU ASSY

HORN

BOLT

T-BOX

RUBBER RING, T-BOX
OXYGEN SENSOR

TIE BAND BRACKET, TOOLS KIT
TIE BAND

BOLT M6x12

REGULATOR

POSITIVE/NEGATIVE CABLE, START MOTOR

SPONGE PAD, FUEL TANK
RELAY, STARTER

RUBBER RING, AUXILIARY RELAY
AUXILIARY RELAY

BATTERY

WIRE CLAMP

NUT M6

CLIP NUT ST4.8

SELF-TAPPING SCREW ST4.8x13
TIE BAND, BATTERY

AUXILIARY CABLE, LICENSE LIGHT
BRACKET, ABS

SRP R R R R R R U R R R R O WL

R R R AN R N R OO R O R R W



F16

LIGHTS

T E/LIGHTS

F16-01
F16-02
F16-03
F16-04
F16-05
F16-05
F16-06
F16-07
F16-08
F16-09

30006-060022810
30110-350095010
6GU#-160410-6002
6GU#-160420-6002
6KMV-160110-C000
6GUV-160110-7001
6GUV-162100-6003
6FIV-160600-6601
6KMO0-160230-00001
8030-040800-00001

BOLT

SELF-TAPPING SCREW ST3.5x9.5
LH FRONT TURN LIGHT

RH FRONT TURN LIGHT
HEADLIGHT

HEADLIGHT

TAIL LIGHT ASSY

LICENSE LIGHT

REAR REFLECTOR

NUT CLIP M6

R R R R R R N NN R

BLACK
WHITE




F17 DASHBOARD

A S /DASHBOARD ASSY

NO. CODE EN DESCRIPTION QTy REMARKS

F17-01 6KMV-171010-C300 LCD DSAHBOARD 1
F17-02 30006-080012810 BOLT M8x12 2



F18

COOLING SYSTEM

¥ H ARG R/ICOOLING SYSTEM ASSY




NO. CODE EN DESCRIPTION QTy REMARKS
F18-01 30004-060016130 BOLT M6x16 2
F18-02 6KMV-181200-6002 FAN MOTOR ASSY 1
F18-03 8030-040800-00001 NUT CLIP M6 2
F18-04 6KMV-181000-C000 RADIATOR FAN ASSY 1
F18-05 6KMV-180004-C000 CONNECTING PIPE, RESERVOIR TANK 1
F18-06 30601-212570 CLAMP 2
F18-07 5HY#-040001-1000 BOLT M6x14 2
F18-08 6KMV-180200-C000 RESERVOIR TANK ASSY 1
F18-09 6100-180001 CLAMP B24 2
F18-10 6KM0-180002 WATER OUTLET HOSE, RADIATOR 1
F18-11 6KM0-180001 WATER INLET HOSE, RADIATOR 1
F18-12 6KMO0-180004 CLAMP B28 2
F18-13 30006-060025810 BOLT M6x25 1
F18-14 6KMV-181100-C000 RADIATOR ASSY 1
F18-15 6KMV-181300-C000 FILLER CAP ASSY 1



F19-2-A

T EHEESNPR, St
HERNR, RXE, HHABS

-MIA L
JREBR, RAT{EIO0: Hsox AHEL

DECAL(NEBULA BLACK)

05

L. )
FEeN. BARQR100!

-

RETRUEH: FEOMTER T AFEAEKE, FRERk.

T AP, S 01 b

BRELR, RAE, HHA8S
4
B

| REEE gy A—.m
03/ a PR AR HAson RENT L0

5 5 £ Reb | K FRTAR | WA | TN MR ELE i
04 | 6KMV-190104-C000-11 | W& A= 44 WL [ | 152146 | 1 | 3M 2008 & U1 REERPYCIE M A4 R | FE08 Feith | SDKIMEE ABS E 3

B ~ : ' : X J HMBER, KHE
05 | 6KMV-190105-C000-1 1 | i A 4R WK 11 | 223%159 | 1 PVCIE T # B Fet it | 3D ABS i R AT 2

#H MR
WA RAESiEE A
WSS BEGNox 50N 0%
an — w
HERE: DFAEARE -
HrEdd, BTk SE50% HAKDEL00%
B, FEONEL T AREMEE, ARBEX.
P 5 A% ELs R & #H FEAR | R | W EREES | W EE LR i
01 | BKMV-190101-CO00-11 | SRTH FHREAE 1 | 128%30 | 1 | 3W 2008011 BLalPVCIEBIAH K | 0060000 | 3DAMILAE ABS ik
02| GKMV-190102-C000-11 | R A e 11 | 1232125 | 1 | 3 20085 BT 4 RESRRVCIS MUATH | 520 i | 3DAHL ABS 3
03 | 6KMV-190103-C000-11 | 4 ATk 44 RHEIL| 253580 | 1 PYCEES ik ORI | 3DMIRE | ABS Fik ﬁ%&ﬁﬁ%k??




CF250-7 Ws3%
TSR ER) —— ERREEE)

| mak == Bl == e e Ej’t%ﬁ@
E RN | AT
BEMV=190100-CO00=-11 -~ R5 &5 5

= o =
Ehana s e [ egie -
[ [—— -

P S —
s k:ﬂ e e ‘m—— -

| cEmMoTe] - - - e
—_-_-—
e v ma———

——

W ST A . i

[ RIS, Mmﬁ B

AR

Pl R L R R R R
LA 22T N

WEEW . FHIETE T L ENRE . N

e L] £ i o ] e e ] ==
O L IO N T L T o ] T LE]
W W FRGE ©[iiaeain] 1 | in se N ) EL L)
EPETLE L W ) Rl L i e L] =
i s e m| s | o o mesm|arma| s wa (" ks SEEFARET A B R A =
s EEGE O Focmm wn mewm|osns ass ms (RN

£ T [ww] [0 WE AN | e ww T WA LR
R GE [ieaid | 3
L T ETETTEY B
WEMGME |daeaaa | @

8| &f af ]

WEWE ME |daaaa | @

= e A
-

v I

i |umws-ameans-coe-a

LT TS PEFEPPS B P unq-num;(mnullll e R - LERELTLEN

[==1 L] T EL [ == [==] i [#ans | veus | wessasn | vssmen
| n |l-l-|l:|u-(u:n-||: | [T | LD | T |uuu4-num..uu |-t.u | FErT | FaBSCRIE | =
-
e L
rm X e v |am [ mmns [vens [ve ams vaAmea
I PP PR [FFTFT T T FEPRITY I FRERRR T T T [y e [T LT




T HRW, E,

BERER, WAE, TREE I, WRH, S R

BAREE, HXE AREE

T R, A
BAREE, BEE AREE

09
% 08
o7
re L3 % Rt |nik HH EWES | S@EE i EmEH N e
0f | SEMY-1S0106-COOO-11 | WO WTREIE | tEreddz( o £l llg?! ﬁg! AR ADPRE LR i
07 | eKMY-180107-CO00-11 [ WM WERSIE | terwadz( o M WL MHER EES T ML LR i
LO0E-aMs 080
o8 | eEMY-150108-Co00-11 | EMBRA [2izeaar] 1 W 20088 BN LN T e i
L00E- M 080
05 | GKMY-190108-Co00-11 | Ea WA |2i2madn | 1 M woHEMHER EaAm [ APRE LR i
100K -1W5 080

10
TH, MOEREE, A% & > i

LI

FESN. AR Mieow BABDE:IcON

N, ERW, EN. 4
BARER, BRE, HREE

TH: NEEERNE #W
AT, MERAR-GFS0

12 E

[F9] (K [ % [ Ry [ma] HE [Emn% [ wgxE | w@OEs | w#&0
| 12 ‘em-:so.:w—cmo—:o | ABSE | [T | 2 |'m 1wsmgg:m—:e..om |'Uc T | APRE ‘ FABGFR0 | 3
£k Rt [ma #H MR | T | W EH EREmED
LT AR R PR DR EE DAL E A EES 14 A EER ST T
EMY-190112-0000- 11 (TR NMISIL | 104wi0 | 1 | 20 2008 MIEE KPVCGR WA K | WAKE 106 AT Aps LR ST )




NO. CODE EN DESCRIPTION QTY REMARKS
F19-2-A-01 6KMV-190101-C000-11 DECAL 1, FUEL TANK RH PANEL 1
F19-2-A-02 6KMV-190102-C000-11 DECAL 2, FUEL TANK RH PANEL 1
F19-2-A-03 6KMV-190103-C000-11 DECAL 3, FUEL TANK RH PANEL 1
F19-2-A-04 6KMV-190104-C000-11 DECAL 1, FUEL TANK LH PANEL 1
F19-2-A-05 6KMV-190105-C000-11 DECAL 2, FUEL TANK LH PANEL 1
F19-2-A-06 6KMV-190106-C000-11 RH DECAL, FRONT RIM 1
F19-2-A-07 6KMV-190107-C000-11 LH DECAL, FRONT RIM 1
F19-2-A-08 6KMV-190108-C000-11 RH DECAL, REAR RIM 1
F19-2-A-09 6KMV-190109-C000-11 LH DECAL, REAR RIM 1
F19-2-A-10 6KMV-190111-C000-11 DECAL, TAIL LIGHT RH DECO GUARD 1
F19-2-A-11 6KMV-190112-C000-11 DECAL, TAIL LIGHT LH DECO GUARD 1
F19-2-A-12 6KMV-190113-C000-10 ABS DECAL 2



F19-2-B DECAL(NEBULA WHITE)

= =

T EEEsNR, S
HEEXE, FH, MHABsS

e
A e Fhas
A SR, AR
0 Ardrgedy, HEEBOE100% Esox mERivEox
03 A \

..l__.-‘J \\\

— -

e > --_--".—.T?
I,-'IIII-E- = 2 |

— p— — «,I ArZEsl
| - — L] iR
"\._ CI:M DTD WA IR
B — AN, EIMCE100% SHESO% EMEIER%
e o
W AT R
: IEAEAIM100% idiEsox FREHRLTEox

FROR . FS3MEE T A A K S, ARk,
Fgs B 4 Rk |#E 4 % FEACE | B | RN Rk aE =

01 | BEMV-190101-C000-10 |jm AP RMAE | 128%30 1 3M 200 8% B #4 Rl akPVCi%E B 44 RF | 5896 5k | 3D 90 RE ABS I 3

02 | BEMV-190102-C000-10 | LGP HEM{E 1| 123%125 1 3M 200 8% B # RLakPVCiE B4 &1 | 586 9 | 3DK M RE ABS I
03 | BEMV-190103-C000-10 |jmfE G HEMEIEIL | 253%80 1 PVCi#& B #4 %} Fe 69 | 3D/ 9 BE ABS PR S ﬁ%ﬂ?ﬁ%ﬁj%]g%f@m




i

i

Hilt

===

WPl

il

il

| A

It

dR

i

LU

QUG

L




06

IR WG, oW, 4R

BARER, XAE, HRER

I R, SR,

BARER, X2E, HEEE

i L1 ik Rt |uk HY RWEE | BEXE EERmEH BEEmER

06 | BEMT-150106-C000-10 | WRME R | 1818432 | | 10 200BR M B ARRE | BHEE Wi LES
100€ +IM%080

o7 | SRMV-150107-CO0O-10 | WRME B | 1810432 14 200BIR M B ARRE [ BIAE Wi LES
100 +3M5080

0 [ 6KMT-190108-COf0-10 | BRME R |2120431 1M 200BR M AT KrmE | W4AE i LLd
1008 +3M%080

0 | 6KMT-190109-C000-10 | BRME R | 2120431 1M 200BIR M AT ARt | WeAE i LLd
100E - Ws0H0

IR: ERN, TN, 46
BARER, X2¥, HREE

09

IR R, 20,
BARER, ERE HREE

I WEEAENE, »8

SRR, MRS GRED

4

H#

%

s

HH

EWEE

& RLE

ERENEH

RN

ERUY-190113-Co00-10

AEERE

LD

W 18Cucif N B Ml L0
LEL

e h]

1 RE

PAEGFED

Eff




CF250-7 my3&

- . [ -
- M ———

(£ oo L mmﬂ ﬂm
KMV -190100-CO00- 10 - f% RETE & &

AR

] PO ICR
T

os
|~
- — —
— e
| -
. S SENETEE FAE REEN . e e, L . ST AT A I ML i e
L == =] o i e e LT ] =
L e LN e B EL o LEd
LT TN EELEET] NN EL) A T LE]
ana | 2 o e [aerma | aes - e

o —— -
. w——n—ora
1z e
e
L | o [Faes | veus | ssenkn | ssascw
i il B e 7 il Kl Ml Mt =
i)
] i [ ] W ] e | e R LT LE]
TN FTT PP Ty Py =TT T PP BFR PR DT T L) Freery CELrET T
14 | anm-aseam-conee (s mamm | seie | 0 |an sesmmiraars o man |-n,-t.- Frerr s ans -




T, HAESNPE, SN

MEeRXa, tE, HHass

Ares
B

i
AiEdE: RERUEnes HEsos BEtEok

05

S R

HiER

HERE. NPEMEHE—F

HEfd, RERtEo0y HEs0s Aoy

BRUH: FoSMER T AMERMXE, AHETR.

75 R 5 T Rt el REAR | BRI | W RTEH | RREAALE Bt
04 | 6KMV-190104-C000-10 | iRz 4P B MGTE | | 152%146 3M 2008 B 44k BEPVCIE A ATRL | 26k | 3DKINAE ABS 15
05 | 6RNYV-190105-C000-10 | MATAF NS I |223%159 PYCIE A 8 JAAH [SDMILE | ABS w | FORERLAAE




NO. CODE EN DESCRIPTION QTY REMARKS
F19-2-B-01 6KMV-190101-C000-10 DECAL 1, FUEL TANK RH PANEL 1
F19-2-B-02 6KMV-190102-C000-10 DECAL 2, FUEL TANK RH PANEL 1
F19-2-B-03 6KMV-190103-C000-10 DECAL 3, FUEL TANK RH PANEL 1
F19-2-B-04 6KMV-190104-C000-10 DECAL 1, FUEL TANK LH PANEL 1
F19-2-B-05 6KMV-190105-C000-10 DECAL 2, FUEL TANK LH PANEL 1
F19-2-B-06 6KMV-190106-C000-10 RH DECAL, FRONT RIM 1
F19-2-B-07 6KMV-190107-C000-10 LH DECAL, FRONT RIM 1
F19-2-B-08 6KMV-190108-C000-10 RH DECAL, REAR RIM 1
F19-2-B-09 6KMV-190109-C000-10 LH DECAL, REAR RIM 1
F19-2-B-10 6KMV-190111-C000-10 DECAL, TAIL LIGHT RH DECO GUARD 1
F19-2-B-11 6KMV-190112-C000-10 DECAL, TAIL LIGHT LH DECO GUARD 1
F19-2-B-12 6KMV-190113-C000-10 ABS DECAL 2



F19-3-A

BEACON, DECO PLATE(NEBULA BLACK)

HIEIENIIAS Sl =

1
C J ) ' _'
e (SIS e () (— :
NO. CODE EN DESCRIPTION QTyY REMARKS
F19-3-A-01 6KMV-190001-C100 LH BEACON, DECO PLATE 1
F19-3-A-02 6KMV-190002-C100 RH BEACON, DECO PLATE 1
F19-3-A-01 6KMV-190003-C100 LH BEACON, DECO PLATE 1
F19-3-A-02 6KMV-190004-C100 RH BEACON, DECO PLATE 1




F20 TOOLS

bi% TR/ TOOLS

NO. CODE EN DESCRIPTION QTyY REMARKS
F20-02 6KMV-200300-C000 RH REAR VIEW MIRROR ASSY 1
F20-03 6KMV-200200-C000 LH REAR VIEW MIRROR ASSY 1

F20-04 8010-000012 TIE BAND ASSY 2



F36

FUEL VAPORIZATION SYSTEM

Rih% K% A% /FUEL EVAPORATION SYSTEM

Vi

F36-01
F36-02
F36-03
F36-04
F36-05
F36-06
F36-07
F36-08

6NT1-360200
30601-112010
6KMV-360003-C000
30601-109010
6KMV-360002-C000
30601-110010
9GQ0-360100
6KMV-360001-C000

CANISTER

CLAMP A12

FUEL VAPOR DESORPTION HOSE
JOINT, HEAT TRANSMIT PIPE

FUEL VAPOR ADSORPTION HOSE 2
CLAMP A10

TWO-WAY VALVE

FUEL VAPOR ADSORPTION HOSE 1

N S S N T




F41 AIRFILTER

%3 S HAR FILTER ASSY |

Vid

NO. CODE EN DESCRIPTION QTyY REMARKS
F41-01 30114-060025470 SCREW ASSY M6x25 4
F41-02 0DMO0-110200 CLAMP ASSY 1
F41-03 0DMO0-110100 AIR FILTER ELEMENT 1
F41-04 ODNO0-110000-00001 AIR FILTER ASSY 1
F41-05 30601-110010 CLAMP A10 1
FA41-06 ODMO0-110010-10000 OIL STORAGE HOSE 1
F41-07 30601-210530 CLAMP B10.5 1
F41-08 ODMO0-110012 PLUG, OIL STORAGE HOSE 1
F41-09 30601-116520 CLAMP A16.5 1
F41-10 0DMO0-110009 BREATHER HOSE 1
F41-11 30601-120030 CLAMP A20 1



EO1-1 RIGHT CRANKCASE

A P EEIRIGHT CRANKCASE




NO. CODE EN DESCRIPTION Qry
E01-1-01 0DM0-012010-2BP00 RH CRANKCASE ASSY 1
E01-1-02 30499-01507 BEARING 1
E01-1-03 30499-02506 BEARING 1
E01-1-04 30499-03001 BEARING 1
E01-1-05 0010-090005-0010 BOLT M6x16 2
E01-1-06 30305-060112 WASHER 2
E01-1-07 30499-02005 BEARING 1
E01-1-08 30499-01701 BEARING 1
E01-1-09 01A0-012010-00001 SCREW 4
E01-1-10 0DMO0-012001 VENTILATED COVER PLATE 1
E01-1-11 30105-050012890 SCREW M5x12 2
E01-1-12 0A70-013004 PLUG 1
E01-1-13 30800-01405 CIRCLIP FOR HOLE 14 1
E01-1-14 0800-073004 SPRING SEAT, RELIEF VALVE 1
E01-1-15 01A0-012007 SPRING, RELIEF VALVE 1
E01-1-16 0DMO0-012003 CORE, RELIEF VALVE 1
E01-1-17 0DM0-012002 RESTRICTION PLUG 1
E01-1-18 0020-011018-00001 BOLT 2



LEFT CRANKCASE(CABLE VERSION)

EO1-2-B

ZeHishie HILEFT CRANKCASE




EO1-2-B-01
EO1-2-B-02
EO1-2-B-03
EO1-2-B-04
EO1-2-B-05
EO1-2-B-06
EO1-2-B-07
EO1-2-B-08
EO1-2-B-09
EO1-2-B-10
EO1-2-B-11
EO1-2-B-12
EO1-2-B-13
EO1-2-B-14
EO1-2-B-15
EO1-2-B-16
EO1-2-B-17
EO1-2-B-18
EO1-2-B-19
EO01-2-B-20
EO1-2-B-21
EO1-2-B-22
EO1-2-B-23
EO1-2-B-24

0DM0-011010-0BPO3
0010-013010-0010
0020-011018-00001
0DMO0-011030
01A0-012009
01A0-012003
01A0-012002-0HBOO
0700-065220
30403-01300
0180-011500
0010-021014
30800-04005
0DMO0-011007
01A0-012010-00001
0700-011103
0010-090005-0010
0DM0-011020
30410-00800
0DMO0-011050
0DMO0-011005
30499-02201
30499-03501
30499-01507
0DMO0-011006

LH CRANKCASE

BOLT M6x50

BOLT

OIL STRAINER

SCREEN SPRING

O-SEAL RING 35x3.5
STRAINER COVER

OIL SEAL 13x22x5.5
NEEDLE BEARING HK1312

DRAIN BOLT, MAGNETIC M12X1.5

WASHER 12
CIRCLIP FOR HOLE
OIL SEAL 22x38x7
SCREW

PIPE BREATHER
BOLT M6x16
SPEED SENSOR
ROLLER

BEARING 17x27x13
OIL RETURN PIPE,ENGINE
BEARING

BEARING

BEARING

O-SEAL RING 13x2

R R R R R R DN R R R R R R R R B R R R B R o0 bR



EO1-3-B

RIGHT SIDE COVER(CABLE VERSION)

&4 B B/RIGHT SIDE COVER ASSY




EO1-3-B-01
EO1-3-B-02
E01-3-B-03
EO1-3-B-04
E01-3-B-05
E01-3-B-06
EO1-3-B-07
E01-3-B-08
E01-3-B-09
EO1-3-B-10
EO1-3-B-11
EO1-3-B-12
EO1-3-B-13
EO1-3-B-14
EO1-3-B-15
EO1-3-B-16
EO1-3-B-17
EO1-3-B-18
EO1-3-B-19
EO1-3-B-20
EO1-3-B-21
EO1-3-B-22
EO1-3-B-23
EO1-3-B-24
EO1-3-B-25
EO1-3-B-26
EO1-3-B-27

0DMV-013010-1900-0HB0O
30410-00800
30502-018000F
0DMO0-013002
30800-02205
0DMO0-013007
0A70-013004
01A0-012010-00001
0DM0-013001-00001
30403-01200
0010-080009
0700-013007
0700-013006-10000
0DMO0-013300-30000
0110-013030
0700-013008
0010-060012-0010
0DM0-013011-20000
0010-023010-0010
0DMO0-013003-0HBO1
30502-057000F
0DMO0-013009
0DMO0-013200
0DM0-013008-10000
0700-013100-00001
0700-012201
O0HUO0-013009

RH SIDE COVER

ROLLER

O-RING

WATER PIPE

CIRCLIP FOR HOLE

OIL SEAL,CRANKCASE

PLUG

SCREW

GASKET, RH SIDE COVER
NEEDLE BEARING HK1210

OIL SEAL 12x20x5

WASHER 12.5x18.5x0.6
RETURN SPRING, CLUTCH LEVER
CLUTCH CONTROL SHAFT ASSY
O-SEAL RING 18x3.55

PLUG, OIL FILLING

BOLT M6x30

BRACKET, CLUTCH CABLE
BOLT M6x20

STRAINER COVER

O-RING 57x3

SPRING, FILTER ELEMENT

OIL FILTER ASSY, ENGINE
INSTRUCTION LABEL, OIL FILLING
VIEWER, OIL LEVEL

O-SEAL RING 5x2

RETAINER

R R R R R R N RN R R R R B N R

=
=

N e e T = T = =Y S S



EO1-4 LEFT SIDE COVER

ZeMkEsH S FILEFT SIDE COVER




NO. CODE EN DESCRIPTION Qry REMARKS
E01-4-01 0DMB-014002-0HB0O LH SIDE COVER 1
E01-4-02 0010-060012-0010 BOLT M6x30 9
E01-4-03 01A0-012003 O-SEAL RING 35x3.5 1
E01-4-04 01A0-012002-0HA00 STRAINER COVER 1
E01-4-05 0DM0-014100 REAR COVER ASSY, LH 1
E01-4-06 0010-013009-0010 BOLT M6x40 2
E01-4-07 0010-023010-0010 BOLT M6x20 1
E01-4-08 0DMO0-014003 VIEWING HOLE, TIMING INSPECTION 1
E01-4-09 01A0-013005 O-SEAL RING 1
E01-4-10 0010-013010-0010 BOLT M6x50 1
E01-4-11 30410-00800 ROLLER 2
E01-4-12 0DMO0-014004 FIXING PAD, HARNESS 1
E01-4-13 0010-080010-0010 BOLT M6x10 1
E01-4-14 0DMO0-014001-00001 GASKET, LH SIDE COVER 1
E01-4-15 30102-050012810 SCREW M5x12 1
E01-4-16 0A80-014005 WIRE CLAMP 1



E02-1 CYLINDER HEAD COVER

Vi

NO.

CODE

EN DESCRIPTION

QTy

REMARKS

E02-1-01
E02-1-02
E02-1-03
E02-1-04
E02-1-05
E02-1-06
E02-1-07

0DMO0-021100
0DMO0-021001-0HB0OO
0700-021200
0700-021003-00001
0DMO0-178000
0DMO0-021002
0010-021019-0010

SEAL RING ASSY, CYLINDER HEAD COVER
CYLINDER HEAD COVER

SEAL RING, CYLINDER HEAD COVER BOLT
BOLT, CYLINDER HEAD COVER

IGNITION COIL

PRESS PLATE

BOLT M6x12

I = = -~ S =Y




E02-2 CYLINDER COVER

L5 FICYLINDER HEAD




E02-2-01
E02-2-02
E02-2-03
E02-2-04
E02-2-05
E02-2-06
E02-2-07
E02-2-08
E02-2-09
E02-2-10
E02-2-11
E02-2-12
E02-2-13
E02-2-14
E02-2-15
E02-2-16
E02-2-17
E02-2-18
E02-2-19
E02-2-20

0DMO0-022200-1BP0O0
0DMO0-022400
0DM0-022005-0BP00
0010-023010-0010
018B-022810
0DMO0-022006
0DMO0-022300
0180-022003-00001
0010-080013-0010
0DMO0-024500-10001
0DMO0-024011
0060-022001
0JYA-023001-00001
0700-021200
0DMO0-022008-00001
0010-011016-00001
0700-170200
0700-012013-00002
0700-022016
0DMO0-022100

CYLINDER BODY ASSY
THERMOSTAT ASSY

THERMOSTAT CAP

BOLT M6x20

WATER TEMPERATURE SENSOR
CONNECTING PIPE, THROTTLE BODY
CLAMP, CONNECTING PIPE

STUD M8x42

BOLT M6x22

TENSIONER ASSY

SEALING GASKET, TENSIONER
O-SEAL RING 10x1.6

HEX FLANGE BOLT M6x6

SEAL RING, CYLINDER HEAD COVER BOLT
DAMPING BOLT, CYLINDER HEAD
BOLT

SPARK PLUG

BOLT

WASHER 10.5x19x2.3

GASKET KIT, CYLINDER HEAD

B A D R N R R R R R R N MR R R NR R R



E02-3 CYLINDER & PISTON

SEIAHEZCYLINDER&PISTON

NO. CODE EN DESCRIPTION QrTy REMARKS
E02-3-01 0DMO0-023001-10000 SEAL GASKET, CYLINDER 1
E02-3-02 0DMO0-023100-0BP11 CYLINDER BODY ASSY 1
E02-3-03 30410-00800 ROLLER 2
E02-3-04 0110-040006-0050 CIRCLIP, PISTON PIN 2
E02-3-05 0DMO0-040008 PISTON PIN 1
E02-3-06 0DMO0-040007-00011 PISTON 1
E02-3-07 0DMO0-040100 PISTON RING ASSY 1



E02-4 CAMSHAFT

RE Bl EICAMSHAFT

NO. CODE EN DESCRIPTION QTy REMARKS

E02-4-01 0010-021019-0010 BOLT M6x12 1
E02-4-02 0DMO0-024002 STOPPER, CHAIN GUIDE 1



E02-4-03
E02-4-04
E02-4-05
E02-4-06
E02-4-07
E02-4-08
E02-4-09
E02-4-10
E02-4-10
E02-4-10
E02-4-10
E02-4-10
E02-4-10
E02-4-10
E02-4-10
E02-4-10
E02-4-10
E02-4-10
E02-4-10
E02-4-10
E02-4-10
E02-4-10
E02-4-10
E02-4-10
E02-4-10
E02-4-10
E02-4-10
E02-4-10
E02-4-10
E02-4-10
E02-4-10

0DMO0-024008
0DMO0-024009
0DMO0-024400
0DMO0-024001
0DMO0-024300
0DMO0-024005

0DM0-024200-10000

0700-022005-0090
0700-022005-0100
0700-022005-0110
0700-022005-0120
0700-022005-0130
0700-022005-0140
0700-022005-0150
0700-022005-0160
0700-022005-0170
0700-022005-0180
0700-022005-0190
0700-022005-0200
0700-022005-0210
0700-022005-0220
0700-022005-0230
0700-022005-0240
0700-022005-0250
0700-022005-0260
0700-022005-0270
0700-022005-0280
0700-022005-0290
0700-022005-0300
0700-022005-0310
0700-022005-0320

CHAIN GUIDE
CHAIN GUARD
TENSION PLATE ASSY
PIN SHAFT

TIMING CHAIN
CHAIN GUIDE BLOCK
CAMSHAFT, AIR EXHAUST
TAPPET

TAPPET

TAPPET

TAPPET

TAPPET

TAPPET

TAPPET

TAPPET

TAPPET

TAPPET

TAPPET

TAPPET

TAPPET

TAPPET

TAPPET

TAPPET

TAPPET

TAPPET

TAPPET

TAPPET

TAPPET

TAPPET

TAPPET

TAPPET

T N N N Y Y N N N Y Y Y N N N Y N N N N Y Y N T U N



E02-4-10 0700-022005-0330 TAPPET

E02-4-10 0700-022005-0340 TAPPET

E02-4-10 0700-022005-0350 TAPPET

E02-4-10 0700-022005-0360 TAPPET

E02-4-10 0700-022005-0370 TAPPET

E02-4-10 0700-022005-0380 TAPPET

E02-4-10 0700-022005-0390 TAPPET

E02-4-10 0700-022005-0400 TAPPET

E02-4-10 0700-022005-0410 TAPPET

E02-4-10 0700-022005-0420 TAPPET

E02-4-10 0700-022005-0430 TAPPET

E02-4-10 0700-022005-0440 TAPPET

E02-4-10 0700-022005-0450 TAPPET

E02-4-10 0700-022005-0460 TAPPET

E02-4-10 0700-022005-0470 TAPPET

E02-4-10 0700-022005-0480 TAPPET

E02-4-10 0700-022005-0490 TAPPET

E02-4-10 0700-022005-0500 TAPPET

E02-4-10 0700-022005-15200 TAPPET

E02-4-10 0700-022005-0520 TAPPET

E02-4-10 0700-022005-0530 TAPPET

E02-4-10 0700-022005-15500 TAPPET

E02-4-11 0700-022004 LOCK CLIP, VALVE
£02-4-12 0700-022003 UPPER SEAT, VALVE SPRING
E02-4-13 0700-022007-10000 SPRING, VALVE
£02-4-14 0700-022006 LOWER SEAT, VALVE SPRING
E02-4-15 0700-022400-1000 SEAL RING, VALVE STEM
E02-4-16 0DM0-022002-00001 AIR EXHAUST VALVE
E02-4-17 0DM0-022001-00001 AIR INTAKE VALVE

E02-4-18 0DM0-024100-10000 CAMSHAFT, AIR INTAKE

N N T N Y N T~ S N e N N N Y Y N N N N Y N N N N N Y N



EO3 MAGNETO
BB USERIMAGNETO
NO. CODE EN DESCRIPTION QTY REMARKS
EO03-01 0DMO0-031000-10001 MAGNETO ROTOR ASSY 1
E03-02 0060-030003-00001 INNER HEX BOLT 3
EO03-03 0DMV-032000-0001 MAGNETO STATOR ASSY 1
EO03-04 30102-050012810 SCREW M5x12 2
EO03-05 0DMO0-030001 CABLE FIX BRACKET, TRIGGER 1




EO5-B CLUTCH(CABLE VERSION)

E12 Ea#EBICLUTCH ASSY

—




NO. CODE EN DESCRIPTION QTy REMARKS
E05-B-01 0DMO0-050004 WASHER 20x37x2 2
E05-B-02 0DMO0-051000 PRIMARY DRIVEN GEAR ASSY 1
E05-B-03 0DMO0-050003 COLLAR 1
E05-B-04 0DMO0-052006 PRESSURE PLATE 1
E05-B-05 0DMO0-052200 FRICTION DISC ASSY 5
E05-B-06 0DMO0-052005 DRIVEN DISC 1 5
E05-B-07 0DMO0-052007 DRIVEN DISC 2 1
E05-B-08 0DMO0-052004-10000 BELLE SPRING 1
E05-B-09 0DMO0-052003-10000 SPRING SEAT 1
E05-B-10 0DMO0-052100 SLEEVE 1
EO5-B-11 0DMO0-052002 PRESS SPRING 6
E05-B-12 0DMO0-052001 LIFT-SLAB 1
E05-B-13 0DMO0-052008 BOLT M5x25 6
EO5-B-14 0DMO0-050002 BEARING SEAT 1
EO5-B-15 30400-00802 BEARING 1
EO5-B-16 0DMO0-050001-10000 DAMPER ROD 1
E05-B-17 0DMO0-050000-30001 CLUTCH ASSY 1
EO5-B-18 0DMO0-052300-00001 FRICTION DISC ASSY 1 2



E06-1  TRANSMISSION(1)

FPESHOR R TRANSMISSION

NO. CODE EN DESCRIPTION Qry REMARKS
E06-1-01 0A70-065001-00001 BOLT, GEARSHIFT CAM 1
E06-1-02 0DMO0-065100-00001 SWING ARM, GEARSHIFT 1
E06-1-03 0700-064001 WASHER 1
E06-1-04 0DMO0-065001 SPRING, SWING ARM, GEARSHIFT 1
E06-1-05 30004-060016130 BOLT M6x16 1
E06-1-06 0DMO0-064002 CAM, GEARSHIFT DRUM 1
E06-1-07 30406-00303 NEEDLE BEARING 2
E06-1-08 0DMO0-064001-00001 SHIFT DRUM 1
E06-1-09 0A70-064003 SPRING 2
E06-1-10 0A70-064004 CONTACTOR, GEAR SWITCH 2
E06-1-11 0A70-060014 O-RING 26.2x2.4 1




NO. CODE EN DESCRIPTION QTY REMARKS
E06-1-12 0A8V-066000-1001 GEAR POSITION SENSOR 1
E06-1-13 30116-050020410 SCREW ASSY M5x20 2
E06-1-14 0DMO0-063100-00001 GEARSHIFT ROD ASSY 1
E06-1-15 0ODMO0-063001 RETURN SPRING, GEARSHIFT 1
E06-1-16 0DMO0-063002-00001 SHIFT POSITION SPRING PIN 1
E06-1-17 30801-01405 CIRCLIPS FOR SHAFT14 1
E06-1-18 0DMO0-063003 WASHER 14x20x1 1
E06-1-19 0DMO0-060006 SHIFT FORK, RH 1
E06-1-20 0DMO0-060005 SHIFT FORK, MID 1
E06-1-21 0DMO0-060004 SHIFT FORK, LH 1
E06-1-22 0DMO0-060003 FORK SHAFT 1



E06-2  TRANSMISSION(2)

B BREITRANSMISSION




E06-2-01
E06-2-02
E06-2-03
E06-2-04
E06-2-05
E06-2-06
E06-2-07
E06-2-08
E06-2-09
E06-2-10
E06-2-11
E06-2-12
E06-2-13
E06-2-14
E06-2-15
E06-2-16
E06-2-17
E06-2-18
E06-2-19
E06-2-20
E06-2-21
E06-2-22
E06-2-23
E06-2-24
E06-2-25
E06-2-26
E06-2-27
E06-2-28
E06-2-29
E06-2-30
E06-2-31

0110-040001-00002

0DMO0-040003
0DMO0-061001
0DMO0-061006
0DMO0-061007
0DMO0-061004
0DMO0-061008
0DMO0-061012
0DMO0-061003
0DMO0-061009
0DMO0-061005
0DMO0-061002
0DMO0-061011
0DMO0-062021
0DMO0-062002
0DMO0-062019
0DMO0-062018
0DMO0-062006
0DMO0-062017
0DMO0-062016
0DMO0-062005
0DMO0-062015
0DMO0-062014
0DMO0-062013
0DMO0-062004
0DMO0-062012
0DMO0-062001
0DMO0-062011
0DMO0-062007
0DMO0-062008
0DMO0-062009

NUT

CIRCLIP16

DRIVE SHAFT

WASHER 20x27x1
BUSHING 20x23x17.2

5TH GEAR, DRIVE

SPLINE WASHER 20x26x1.6
CIRCLIPS FOR SHAFT 20

3RD<(>&<)>4TH GEAR, DRIVE

SPLINE SLEEVE 23

6TH GEAR, DRIVE

2ND GEAR, DRIVE
WASHER 17x26x1
LOCK WASHER 17x28x1
1ST GEAR, DRIVEN
BUSHING 20x23x10.5
WASHER 20

5TH GEAR, DRIVEN
CIRCLIPS FOR SHAFT 25
SPLINE WASHER 25x31x1
4TH GEAR, DRIVEN
SPLINE SLEEVE 25x10
LOCK WASHER 25
SPLINE WASHER 25x42x1.6
3RD GEAR, DRIVEN
BUSHING 25x28x10
SECONDARYSHAFT
WASHER 25x32x1

6TH GEAR, DRIVEN
WASHER 22x29x1
BUSHING 22x25x11

RN R R R R R R R R R R R R RB R R R B R R PR B NNRPR R NRNBR



NO. CODE EN DESCRIPTION QTy REMARKS
E06-2-32 0DMO0-062003 2ND GEAR, DRIVEN 1
E06-2-33 0DMO0-060001-00001 DRIVE SPROCKET 1
E06-2-34 0DMO0-060002 GUARD, SPROKET 1
E06-2-35 30004-060010850 BOLT M6x10 2
E06-2-36 0DMO0-062000 COUNTERSHAFT ASSY 1
E06-2-37 0DMO0-061000 MAIN SHAFT ASSY 1



EO7

OIL PUMP

HINHEREEOIL PUMP




NO. CODE EN DESCRIPTION QTY REMARKS
E07-01 30802-00805 SPLIT WASHER 1
E07-02 0800-011005 WASHER 10 2
E07-03 0DMO0-070003 GEAR, OIL PUMP 1
E07-04 30406-00300 ROLLER NEEDLE 1
E07-05 0010-090005-0010 BOLT M6x16 3
E07-06 0DMO0-070002 COVER, OIL PUMP 1
E07-07 30406-00401 ROLLER NEEDLE P4x7.8 2
E07-08 0DMO0-070001 SHAFT,OIL PUMP 1
EO7-09 0DMO0-070100 ROTOR ASSY, OIL PUMP 1
E07-10 30406-00304 ROLLER NEEDLE 1



EO8 WATRE PUMP

E16 /K326 WATER PUMP ASSY |




NO. CODE EN DESCRIPTION QTY REMARKS
E08-01 0180-013208-0010 BOLT M6x45 3
E08-02 0010-023010-0010 BOLT M6x20 2
E08-03 0010-060009 WASHER 1
E08-04 0DMO0-080100-0HBO1 WATER PUMP COVER ASSY 1
E08-05 30406-00401 ROLLER NEEDLE P4x7.8 2
E08-06 0DMO0-080003 SEAL RING, WATER PUMP COVER 1
E08-07 0DMO0-080002 IMPELLER, WATER PUMP 1
E08-08 01A0-013005 O-SEAL RING 1
E08-09 0JWA-081000 WATER SEAL ASSY 1
E08-10 0010-080009 OIL SEAL 12x20x5 1
E08-11 30400-01207 ROLLER BEARING 2
E08-12 0DMO0-080001-00001 SHAFT, WATER PUMP 1
E08-13 0DMB-013005-1HA00 RH SIDE COVER 1



EO9

STARTING SYSTEM

HEBNFRSISTARTING SYSTEM |

7

12

T

NO. CODE EN DESCRIPTION QTY REMARKS
E09-01 0DMO0-090007 SPACER RING 1
E09-02 0DMO0-092000-00001 GEAR ASSY, STARTING MOTOR 1
E09-03 0DMO0-090001 WASHER 27x44x1 1
E09-04 30102-060016810 SCREW 6
E09-05 0DMO0-091000 OVERRIDING CLUTCH 1
E09-06 0800-011202 SHAFT, BREATHER 1
E09-07 0DMO0-090004 BUSHING, MIDDLE GEAR 1
E09-08 0DMO0-090002-00001 STARTING GEAR 1
E09-09 0DMO0-090006 DUAL GEAR 1
E09-10 0DMO0-090005 AXLE, DUAL GEAR 1
E09S-11 0DMO0-093000 STARTING MOTOR 1
E09-12 0010-021017-0010 BOLT M6x25 2




E16 BALANCER SHAFT

4 i A BALANCE ASSY

NO. CODE EN DESCRIPTION QTy REMARKS
E16-01 0DMO0-160002 WASHER 20x5x1.5 1
E16-02 0DMO0-162000-00020 DRIVEN GEAR ASSY, BALANCER SHAFT 1

E16-03

0DMO0-160000-10020

BALANCER SHAFT ASSY




E17-B THROTTLE & INJECTOR

U YRS THROTTLE 8INJECTOR |

Vi

NO. CODE EN DESCRIPTION QTy REMARKS
E17-B-01 O0DM#-170030-1100 THROTTLE BODY ASSY 1
E17-B-02 0DMO0-171000 FUEL INJECTOR 1
E17-B-03 0DMO0-173002 CIRCLIP 1
E17-B-04 0DMO0-173001 INJECTOR CAP 1
E17-B-05 0700-012013-00001 BOLT M5x12 1
E17-B-06 0DMO0-022300 CLAMP, CONNECTING PIPE 1
E17-B-07 0DMO0-022006 CONNECTING PIPE, THROTTLE BODY 1
E17-B-08 0A80-173100 THROTTLE POSITION SENSOR 1
E17-B-09 0JY0-175000 T-MAP 1
E17-B-10 0DMO0-173200-10000 STEPPER MOTOR 1




